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UN38.3 Test Report

HETREEY B HCP 502030W
=] ;
I 3.7V, 250mAh, 0.93Wh

s I . Lithium-ion polymer battery HCP 502030W
ample name : 37y 250mAh, 0.93Wh

Z O B BYEEREARAT

Consignor : Shenzhen Honcell Energy Co., Ltd.

{EWI Tes echnology Co., Ltd.

'4/) rov \,«

YN ER R TR AR AR Tel: +86-0755-33663308
Shenzhen SEM.Test Technology Co., Ltd. Fax: +86-0755-33663309

P AREFYITELRX 70 K@U =M T Web: www.semtest.com.cn

VBB 1 B 101(A R B)—# Email: admin@semtest.com.cn

1/F., Room 101, Building 1, Hongwei Industrial Park, Liuxian'er % 1 ﬁ, ;ié 12 Jﬁ\

Road, Block 70, Bao'an District, Shenzhen, Guangdong, China Page of



|71

TEST

415 No.: STRD1609082S

R R i

Sample name

A3 MBS 7AW st HCP 502030W
Chinese | 3.7V, 250mAh, 0.93Wh

' Lithium-ion polymer battery HCP 502030W
English | 3.7V, 250mAh, 0.93Wh

and criterion

= )
Famdms il
Sample No.
ZAERA YIRS REFEA IR AF
Consignor Shenzhen Honcell Energy Co., Ltd.
Az B BYNEZFEEA R AR
Manufacturer Shenzhen Honcell Energy Co., Ltd.
T BEE (CTfamityzmmgids sei )
¥ . ST/SG/AC.10/11/Rev.6, 38.3
AAIE A UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Test method

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

T WAGemEEEth, R 30.5419.6*4.6mm
Appearance Silver prismatic battery, size 30.5*19.6*4.6mm
=] MR 35
e 2016-09-23 M= E 2016-09-23 ~ 2016-10-12
Accepted date Test date
SATH R BRI B, v, SRR, BYE. TR, SREEE
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
WA, ZEMTEREE (RTaREYSHMME N SRAFRETFM)
ST/SG/AC.10/11/Rev.6, 38.3 FrifEE K.
The sample has passed the test items of UNITED NATIONS "Recommendations
s on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
WAL 8 ST/SGIAC.10/11/Rev.6, 38.3
Conclusion
%% H¥(Issue date): 2016-10-20
#E ;
Comments

i) 7‘? ﬁ %
Compiler: Checker:

8 &5 L
\ c Ay - '
’g vé i1y L % ‘ !
Approver: \\\Q 7
- ,{/)‘()f;(w,(.)(\
o — -

YT R A PR A A

B e

F2W, 121
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TEST %5 No.: STRD1609082S
T KB ARk S i . o
FE | WRERAw | SAEERSURERRS A% R KL &IE
No. Name of test andard requirement or the clause Test result Test conclusion | Remarks
number of standard
BKEE (TR EYEMmAEN sz
1 T R FRHEFENLY UN Manual of Tests and Criteria | WLp 35 1 & /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X% T.1 Test | See Appendix 1 Passed
TA
BKEE (TR EYEMAEI seim
2 R FRAEFIEY UN Manual of Tests and Criteria | W32 2 L% /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 ik T.2 Test | See Appendix 2 Passed
T.2
BEHE (TR imzEimmand cmgm
3 3 FRUEFEY UN Manual of Tests and Criteria | W% 3 L% /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 X3 T.3 Test | See Appendix 3 Passed
T.3
BKEE CETRERYEMAEI s2mm
a it Fr#EFMY) UN Manual of Tests and Criteria | WL 4 ok /
Shock ST/SG/AC.10/11/Rev.6, 38.3 iRl T.4 Test | See Appendix 4 Passed
T4
- BEE TR ByEmOENE cium
5 Exltqernal #RHEFMY UN Manual of Tests and Criteria | MLIft& 5 &k /
shortclrcuit _?'I;_’/SG/AC.1OI11/Rev.6. 38.3 ik T.5 Test | See Appendix 5 Passed
BEE (TR EYEmMENE Lwm
6 BHE FrdEFEY UN Manual of Tests and Criteria | JIH#% 6 ey /
Crush ST/SG/AC.10/11/Rev.6, 38.3 X34 T.6 Test | See Appendix 6 Passed
T.6
BERE (TR EyEmbEN e
7 HEERH #RUEFUEY UN Manual of Tests and Criteria | JLft%& 7 ¥ /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 X4 T.7 Test | See Appendix 7 Passed
T.7
BEHE (KT REEpEMmMENE sLim
8 A RO FRUEFEY UN Manual of Tests and Criteria | Wit 8 o /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 i3 T.8 Test | See Appendix 8 Passed
T.8
MRS S N o o N
Teﬂfﬂﬁfﬁﬁm R 20C-25°C; HEEE: 45%-75%
- Ambient temperature: 20°C -25°C, Ambient humidity: 45% - 75%
condition
B ,
Test items
S ERRTE G 2K g
Subcontracted N B / Post
test condition AL = ame code
Subcontracted
Laboratory \
bk / g
Address Tel

FYIHER A R A
Shenzhen SEM.Test Technology Co., Ltd.

F3W, 12|
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dnssr %45 No.: STRD1609082S
M *£ 1
Appendix 1
g r WA H 475 RIER)
No. Name of Test Items Altitude simulation
#Fﬁq%% #lﬁ]%;&c‘ W]Uﬁ& HY Before ‘{ﬂUﬁUﬁ After ﬁ%jﬁg& ﬁu//% EEE :&wﬁg%%
Sample No. | Sample status il E FrEgHIE LIt FrEgHIE Ma:z.; ;oss Remd(t:/a; OCV| Test result
my(g) Vi(V) mz(g) V2(V) ’ 0
HIREAER
01 . Cyé\;jly Charged 5.023 4.195 5.023 4.191 0.000 99.90 0]
BIRFELETH
02 g cvéfjny Chemged 4.968 4,196 4,968 4191 0.000 99.88 0]
BKGEATRE
03 . EYCA;:”Y rored | 5:071 4.194 5.070 4.190 0.020 99.90 0
HIRSEET
04 ; Cvg\;u“"y ored | 4991 4.195 4.990 4.190 0.020 99.88 o)
HIRGEERH
05 1 ove F’j,;tcwge 4| 4.969 4.196 4.968 4190 0.020 99.86 0
BIXEETHE
06 ; CYé\FJ:I‘Iy st ad 4,942 4,195 4,941 4.190 0.020 99.88 0
HIRGEERHE
07 . CYé‘F’jly eriiosl 5.023 4197 5.023 4.192 0.000 99.88 (0]
HIRSEET
08 . CYé‘F’j,y S 4,993 4.195 4.992 4.191 0.020 99.90 (0]
HIKGEETRB
09 1 cvé\ Fﬁw Charged 4,966 4195 4.965 4191 0.020 99.90 (0]
10 HUGERFHR | 5 o3 4.193 5.022 4.189 0.020 99.90 o)

1 CYC Fully Charged

PFZEH

H: LR, V-HR DEME R Fltk; O-EME. THER. Tk, THE. Tk,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

Y ER TR AR AR FA4T, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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dnzsr %5 No.: STRD1609082S
M £ 2
Appendix 2
e 9 AT H 5% B R
No. Name of Test Items Thermal test
e ST )
Bame | ok T Before WikJE After Bk | MABE | e
Sample No. | Sample status E i B FrEg B E LR E TFEGHE Ma?; I)oss Resnd(l:/a; OCV| Test result
mi(g) Vi(V) mz(g) V2 (V) * E
BIKGEETRHE
01 i cvé\;jny Charged 5.023 4.191 5.022 4.134 0.020 98.64 (0]
HIKGEERHE
02 | HKEREG | 4968 | 4191 | 4968 | 4135 | 0.000 98.66 0
HIRGEETH
03 1CYé\FjuG"y Charged 5.070 4.190 5.070 4137 0.000 98.74 (@)
HIRGEETH
04 1CY(/)\rglﬁly Charged 4.990 4.190 4.990 4132 0.000 98.62 (e
HIXGEERE
05 1CYé\F’jly Charged 4.968 4.190 4.967 4137 0.020 08.74 0
BIXGEETRHE
06 1cvc}:\|=ﬁ|yc;harged 4.941 4.190 4.940 4117 0.020 08.26 e}
BIKGEETH
07 1CY(IA|:JL]1:;Iy Charged 5.023 4.192 5.021 4.125 0.040 98.40 (0]
HREERH
08 1CYCAF'71]JT|)' Charged 4.992 4.191 4.990 4.132 0.040 98.59 (0]
HRGEETRHE
09 i cvé\;jlyicrmarged 4,965 4.191 4.964 4.135 0.020 98.66 (0]
10 HYGERRA | 5022 4.189 5.021 4.131 0.020 98.62 o)

1 CYC Fully Charged

LAFZEH

¥ L-tt5g, V-HES; D-f#fk; R-BERL; F-igk, O-LMtE. KHS. k. THE. Tik.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

BT SR R A R A A EE5W, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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dTEST %5 No.: STRD1609082S
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Appendix 3
Fs 3 TR H 2 FR PR3h
No. Name of Test Items Vibration
Y I A e TE S 2- .
REGE | ke | o Before WAt | ik | MABIE | e
Sample No. | Sample status Fa M FrEgHE B B FrEgHE Ma?; I)OSS Resnd(t:/a; OCV! Test result
m1(g) Vi (V) mz(g) V2 (V) 0 0
BHIKGEETH
01 i cchFjjw Charged 5.022 4.134 5.022 4.130 0.000 99.90 (o)
HIRGEERH
02 1 CYé\Fjllfllly Charged 4.968 4.135 4.967 4.131 0.020 99.90 O
BIKGEETRH
03 i CYé\F’u"y Charged 5.070 4.137 5.070 4.133 0.000 99.90 (0]
HIKGEERHE
04 3 CY(’:\F’SIY Shargod 4.990 4132 4.989 4.127 0.020 99.88 (o)
BHREERH
05 . CYg\gj,y chored | 4-967 4.137 4.967 4.131 0.000 99.85 0
HIRGEETHE
06 i cvé\rju?;y Charged 4.940 4117 4.940 4.110 0.000 99.83 (@)
BIKGEETRHE
07 1CYé\lgjly Charged 5.021 4.125 5.020 4.120 0.020 99.88 (0]
BHIKGEETRH
08 1 CY(})\FJLﬁIy Charged 4.990 4.132 4.990 4.127 0.000 99.88 (0]
BIKGEETH
09 4 Cyéfjly Charged 4.964 4.135 4.963 4.126 0.020 99.78 o
10 HRGERFEH | 5 021 4131 5.021 4.124 0.000 99.83 o)

1 CYC Fully Charged

LTFEH

¥ L-ttsE, V-HEX, D-ffEk; R-BEE; F-i2k; O-GMtER. THES. k. BB, £ k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

YIS R AL A PR A F FOW, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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HTEST 445 No.: STRD1609082S
it * 4
Appendix 4
Fs 4 AT H 455 i
No. Name of Test Items Shock
X7y Before MR 5 After 5k %
R | R mBdk | MREE | g
Sample No. | Sample status | HJbFE FrEg e R it E FrEgHE a?.,s/ )oss ast (lf,/a) Test result
m1(9) Vi(V) mz(g) V2 (V) ° °
BIKEERH
01 p CYé\Fjjly Gharged 5.022 4.130 5.021 4.122 0.020 99.81 (0]
HIKGEETH
02 1cvé\|=jj|y Cherged 4.967 4.131 4.967 4127 0.000 99.90 0
HIRGEETHE
03 ,Cyé\;jly Charged 5.070 4.133 5.070 4.130 0.000 99.93 (0]
BHIKEERHE
04 7 CYé;jly Chared 4.989 4.127 4.988 4.121 0.020 99.85 (0]
HIKGEERH
05 ks F’jly Charged 4.967 4.131 4.967 4.122 0.000 99.78 e
HIKGEERH
06 1CYé\F’j|y Charged 4.940 4.110 4.940 4.102 0.000 99.81 0
HRsEATEH
07 3 cvé\Fjjlfc:narged 5.020 4.120 5.020 4111 0.000 99.78 (@]
HIREETH
08 1§Yé\;jly Charged 4.990 4127 4.990 4.121 0.000 99.85 (@)
HIRGEETRE
09 i cvé\r:ju?iy Charged 4.963 4.126 4.962 4.120 0.020 99.85 (0]
10 HUGERTR | 5 021 4124 5.020 4.117 0.020 99.83 o)

1 CYC Fully Charged

D =

H: L5, V-HES; Dk R-BEE; F-igk; O-GMtER. THES. k. TmE. LK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

T AR IR A PR A ] BTH, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Mt ® 5
Appendix 5
F5 5 AT H 475 Sk
No. Name of Test Items External short circuit
0 == ==y =]
e BERE | e e | W A
Sample No. Sample status (C) Test result Remark
HRGEETHE
01 1 CY({\FZjIy Charged 55.3 (@) /
HRGEAETE
02 1 CY(})\thﬁly Charged 55.3 (@) /
HRGEETRH
03 1 CY(}:\ Fj:llly Charged 55.1 (@) /
HIRGEETHE
i 1 CYé\IZlﬁly Charged 55.0 (@) /
HIRGEETH
05 1 CY()J\Fjully Charged 55.1 O /
HIKGEERHE
06 1 CY(;\Fjlﬁly Charged 55.7 (@) /
BT
07 1 CY(}}\;jl;tCharged 55.1 (@) ]
HRELTHE
08 1 CY(})\ Fjjliharged 55.7 (@) /
HRGEERE
09 1 CYCAF?UE;W Charged 55.5 (0] /
10 HRTEETH 558 & /

1 CYC Fully Charged

LTFZEA

W Dk, R-BEE, F-EX O-TffAk. T, T

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

BYIm R R A R AE F8W, H12HW
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 455 No.: STRD1609082S
M ® 6
Appendix 6
Fs 6 W3 A 4755 795
No. Name of Test Iltems | Crush
=] SR ==
BESGHE RERRES T B % 5 e
Sample No. Sample status () Test result Remark
HIX 0% AR
11 1 cvéso% cﬁiy 284 O /
BHIK 50%EFE
12 1 CYéSO% cgjw 28.6 O /
BHIXKS0%REE
13 1 i(E)’Yé\SO% C;z.acily 28.2 o /
HIX50%EE
14 1 cvé\so% c:ifny 284 O /
HIXK50%EE
15 1 cvéso% c:;ity 28.5 O /
UTF=E
o D@k FeiRk; O-FTfffk. Ttk

Note:

D-Disassembly, F-Fire, O-No disassembly & no fire

BRI E R AEA R A

Shenzhen SEM.Test Technology Co., Ltd.

FEOW, 12|

Page of

‘nN\ N

/17

\"hlu



=S
=M
drssr 4n5 No.: STRD1609082S
M ® 7
Appendix 7
5 - WA F 475 i e
No. Name of Test Items | Overcharge
T TR FEmIRES MRS R #HVE
Sample No. Sample status Test result Remark
HIRGERTH
1 6 1CYC Fjjly Charged o /
BRTEATH
1 7 1 (!)E!Y(})\r-'jtjly Charged O /
BHIKEETH
18 1 CYé\ Fjucl‘ly Charged 0 /
BHIKGEAETH
1 9 1 CYé\ F?L::I‘Iy Charged O /
50 IKSEATLH
20 50 CY(})\ f?l?lly Charged O /
50 IKSEA TR
21 50 CY())\ thfl‘ly Charged O /
50 KEEFH .
22 50 CY(}‘,\ I-?llirllly Charged o /
23 50 RyEAFEHE (0] /

50 CYC Fully Charged

LTFZEH

W D-fffk; F-i2K,  O-TffA. TiEX.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

BYIT (S R IR A IR A7) FA0H, K12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 45 No.. STRD1609082S

M F£ 8

Appendix 8
s g | MRBIE & il Gl
No. Name of Test ltems | Forced discharge

RS FEaRES INERAE S #HE
Sample No. Sample status Test result Remark

24 1oh Gy ey o /
25 Tt e 0 /
26 1 Ot et 0 /
27 ety eyt 0 /
28 Lo 0 /
29 B e 0 /
30 okt Fopei g 0 /
31 Lt ol 0 /
32 1 c%::y\;ﬁ%iz:!‘iged O /
33 ) Ohbty 0 /
34 s YO o /
35 3 g 0 /
36 s Sy e 0 /
37 e 0 /
38 50 gsc?ﬁﬁ%s%hfged O /
39 v s o /
40 A B o /
41 R 0 /
42 0.0 oty s 0 /
43 Ve Ay e 0 /

Dk F-iEK O-FTf#k. TilEX.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

FYITER e MR A R AR FNMI, L1217
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Sample photo

No.: STRD1609082S
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